

CENTRO DI RICERCA E SPERIMENTAZIONE  
PER L'INDUSTRIA CERAMICA

Requested by:	VIEW srl Via Monchio 46, 41042 Fiorano Modenese (MO)		
For the sample:	Ceramic tiles 30 x 60 x 1.0 cm, marked "CORSO TIBUR".		
On (date):	13/03/2024	Date of receipt in laboratory (sample delivered by the client):	19/03/2024
Sampling details:	<ul style="list-style-type: none"> <li>- Where: -----</li> <li>- Date: ----- - By whom: CUSTOMER</li> <li>- How (methods): -----</li> </ul>		
Tested in: SASSUOLO (Via Vittime XI Settembre 2001, n° 25 P/Q)	Date of starting:	04/04/2024	Date of ending: 04/04/2024

**BS EN 16165:2021 - Determination of slip resistance of pedestrian surfaces -  
Methods of evaluation**

**Annex C - Pendulum test**

PROCEDURE:

- Test performed: laboratory
- Surface characteristics: profiled/rough
- Test specimen: not fixed
- Temperature: (20 ± 5) °C
- Type of rubber: Slider 96

RESULTS:

TEST CONDITION OF THE SURFACE: DRY

SPECIMEN	1	2	3	4
PTV <sub>96</sub>	57.5	57.5	57.5	57.5

TEST CONDITION OF THE SURFACE: WET

SPECIMEN	1	2	3	4
PTV <sub>96</sub>	40	37.5	40	37.5

Pietro Bruzzi

Technical approval



Prof. Maria Chiara Bignozzi

Director

----- End of report -----

*The results reported relate only to the samples tested. No responsibility is taken for the accuracy of the sampling unless it is done under our own supervision. The reproduction of this test report is only authorized in the form of a complete photographic facsimile. Our written approval is necessary for any partial reproduction. The texts in inverted commas are Customer's declarations and fall under his responsibility. This test report consists of 1 page.*